ssamonias. FCC RADIO TEST REPORT Report No. : FG330714B

LTE Band 12
Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

m - m -
Ref Level 30.00 GBm  Offset 1230 db @ RBW 30 kHz RefLevel 20.00 dbm  Offset 12.30 0B = RBW 30 kHz
e Att 30d8 SWT  63.2 s @ VBW 100kHz  Mode Auto FFT o Att 30 dE BWT  £3.2 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 16.01 dBm Mi[1] 16.38 dBm
2 707.47760 MHz - o 707.50980 MHz
A 26.00 dB L nds 26.00 dB
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Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 707.4776 MHz 16.01 dbm ndB down 1.2523 WHz ML 1 707.3098 MHz 16.38 dBm ndB down 1.2755 WHz
TL 1 706.8538 MHz -10.15 dém ndg 26.00 dB T 1 706.865 MHz 69 dbm ndg 26.00 dB
T2 i 708.1462 MHz -10.14 dém q factor 547.5 T2 i 70B.1406 MHz 43 dém q factor 554.5
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Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

= cmis (#]
Ref Level 30.00 cbm  Offset 12,30 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 12.30 o & RBW 100 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att a0 e BWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 17.35 dBrm Mi[1] 17.01 dem
. 707.99150 MHZ] - 707.23630 MHZ]
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CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 707.9918 MHz 17.35 dém nd@ down 2,987 MHz [ 1 707.2363 MHz 17.01 dem nd@ down 3.027 MHz
T 1 706.0075 MHz -8.39 dBm nd8 26,00 d8 T 1 706.0075 MHz -3,74 dBm nd8 26,00 d8
T2 1 700.0045 MHz -6.51 dbm q factor 236.2 T2 1 709.0345 MHz -9.41 dbm q factor 2336

l )|

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

trum - um -
Ref Level 30.00 cbm  Offset 12,30 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 12.30 o & RBW 100 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 16.19 dBm mi1] 14.74 dBm
. 707.41000 MHZ] 708.57900 MHZ]
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CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 707.41 MHz 16.19 dém nd@ down 4,845 MHz [ 1 7DB.578 Mz 14.74 dem nd@ down 4,885 MHz
T 1 705.022 MHz -10.12 dam nds 26,00 d8 T 1 705.042 MHz -11,54 dam nds 26,00 d8
T2 1 709.968 MHz -9.72 dém q factor 143.1 T2 1 709.928 MHz -11.33 dBm q factor 145.0
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Spectrum & 2 Spectrurr \“.?J
Ref Level 30.00 GBm  Offset 1230 db = RBW 300 kHz 30.00 dem  Offset 12,90 d6 e RBW 100 knz
o att 0GB BWT  12.6 s @ VBW  1MHz  Mode Auto FFT 008 SWT  37.0ps @ VBW 300 kHz  Mode Autc FET
SGL Count 100/100 SGL Count 100/100
(@ 17K Max @ 17k Max
[EEEY 17.04 dBm [EE
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CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML T 705.982 MHz 17.04 dbm ndB down 5,60 MHz ML 1 706.521 MHz 15.32 dBm ndB down 5,552 MHz
TL 1 702.665 MHz -8.77 dém ndg 26.00 dB TL 1 702,545 MHz -10.96 d8m ndg 26.00 B
T2 i 712.375 MHz -6.70 dém q factor 72.8 T2 i 708.198 MHz -10.24 dém q factar 127.2
L JU ] l ) ) i v
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ssamonias. FCC RADIO TEST REPORT Report No. : FG330714B

Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4AMHz 3MHz 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 1.10 1.09 2.72 2.73 4.50 4,51 9.01 4.86
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LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

m - m -
Ref Level 30.00 cBm  Offset 12,30 db @ RDW 30 kiz RefLevel 30.00 dbm  Offset 12.30 o & RBW 30 khz
lo att 30d8  SWT  63.2ps @ VBW 100kHz  Mode Auto FFT Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.15 dBm Mi[1] 13.84 dém
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Marker ker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value Y-value Function | Function Result |
ML T 707.0133 MHz 16.15 dom [ 1 707.5392 MHz 14.84 dem
T 1 706.94335 MHz 8.73 dam oce Bw 1.102097902 MHz 1 705.95734 MHz 7.77 dam oce Bw 1.088111888 MHz
T2 1 708.04545 MHz 9.35 dBm 1 70B.04545 MHz 8.94 dBm

I

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

il m il
Ref Level 30.00 cbm  Offset 12,30 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 12.30 o & RBW 100 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT Att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max
[EEEY 16.82 dBrm mi1] 17.01 dem
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CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker ker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value Y-value Function | Function Result |
ML T 708.0275 MHz 16.62 dom [ 1 7DB.3032 MHz 17.01 dem
T 1 706.14535 MHz 11.27 dam oce Bw 2715284715 MHz 1 705.14535 MHz 9.99 dBim oce Bw 2727272727 MHz
T2 1 708.86064 MHz 11.48 dém 1 70B.87263 MHz 11.02 dBm

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM
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Ref Level 30.00 GBm  Offset 12,30 dB & RBW 100 kHz
o Att 30d8  SWT 19 ps @ VBW 300 khz
SGL Count 100/100

Mode Auto FFT
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709.03800 MHz
+.495504496 MHZ|
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SGL Count 100,100

00 GBm  Offset 12.30 0B & RBW 100 kHz
18 ps @ VBW 300 kHz

Mode Auto FFT

Mi[1] 14.62 dBm
708.83900 MHz
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CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker ker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value Y-value Function | Function Result |
ML T 709.038 MHz 15.98 dém [ 1 70B.838 Mz 14.62 dem
T 1 705.25225 MHz 10.49 dam oce Bw 4,495504496 MHZ 1 705.24226 MHz 10,32 dam oce Bw 4,505494505 MHZ
T2 1 709.74775 MHz 9.78 dBm 1 700.74775 MHz 10.07 dBm
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Spectrum & 2 Spectrurr \“.?J
Ref Level 30.00 GBm  Offset 1230 db = RBW 300 kHz 30.00 dem  Offset 12,90 d6 e RBW 100 knz
o att 0GB BWT  12.6 s @ VBW  1MHz  Mode Auto FFT 008 SWT  37.0ps @ VBW 300 kHz  Mode Autc FET
SGL Count 100/100 SGL Count 100/100
(@ 17K Max @ 17k Max
mi1] 17.04 dBm [ETEY] 14.10 dBm|
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CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function__| Function Result |
ML T 706.101 MHz 17.94 dbm ML 1 706.741 MHz 14.19 dBm
TL 1 703.0245 MHz 11.66 dBm Occ Bw 9.010989011 MHz TL 1 7030045 MHz 10.43 dém Occ Bw 4855144855 MHz
T2 i 712.0355 MHz 11.28 dém T2 i 707.8596 MHz 10.7¢ dém
L JL J 1) we L JL J I v
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG330714B

Conducted Band Edge

LTE Band 12/

1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum = Spectrum v
Ref Level 30.00 dBm  Offset 12,30 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 12.30 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GHEEKARS_ PARS
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Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz £98,89555 Mhz -28.3 dBm -15.30 08 714.000 Miz | 716,000 MMz 100,000 kiz TR TEpTa 21,36 dBm _E,WI
£58.500 MHz £93.000 MHz 30.000 kHz £98,99935 MHz -21.61 dém -8.61 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00554 MHz 21.56 dBm 8.56 dB
599.000 MHz 701.000 MHz 100.000 kHz £699.23477 MHz 21.47 dBm -8.53 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -27.59 dbm ~14.59 dB
.
I 1 1 i
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Ref Level 30.00 dBm  Offset 12,30 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 12.30 de Mode Auto Sweep
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Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc Power Abs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz £98,89555 Mhz -20.28 dbm -16.28 05 714.000 Miz | 716,000 MMz 100.000 KAz N 13.44 dBm _mwl
£58.500 MHz £93.000 MHz 30.000 kHz £98,99605 MHz -26.93 dém -13.33 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00235 MHz 26.91 dBm Jico1ds
599.000 MHz 701.000 MHz 100.000 kHz 69986813 MHz 13.25 dBm ~16.75 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -30.35 dBm -17.35 db
.
I 1 1 i
Date: 10.MAR.2023 09:59:30
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SPORTON LAB.
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Report No. : FG330714B

LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 12.30 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 12.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS PABS
. . . AkS Line _$PURIQUS$_LINE_ABS. PAS
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Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -28.74 dBm -15.74 d8 714.000 MHz 716.000 MHz 100.000 kHz 715,72027 MHz 20.76 dBm -9.24 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99625 MHz -21.09 dbm -8.09 db 716,000 MHz | 716,100 MHz 30,000 kHz 716,00045 MHz -19.69 dBm -6.60 dB
599.000 MHz 701.000 MHz 100.000 kHz 699.27073 MHz 20.56 dem -9.44 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -28.64 dbm -15.64 db
T
i [ i 1 )
DPats MAR.2023  10: Date: 10.MAR 10:10:12
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 12.30 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 12.30 di Mode Auto Sweep
SGL Count 100/100

SGL Count 1004100
@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES | SPURIGNIECHHEKABS PABS
¥ . ; AlS Line _§PURIOU$_LINE_ABS PABS
20 ghine —FPURIOUS_|INE_ABS PASS 20 b
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Spurious Emissiurll; | | | | Spurious Emissions
Range Lo Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -29.83 d&m -16.83 d& 714.000 MHz 716.000 MHz 100.000 kHz 714.97403 MHz 12.46 dBm -17.54 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.99406 MHz -25.72 dBm -16.72 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00135 MHz -28.49 dBm -15.49 dB
£99.000 MHz 701.000 MHz 100.000 kHz 700.03996 MHz 12.50 dém ~17.50 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -31.32 dBm -18.32 dB
\
) i )
Date: 10.MAR.2023 10:00:44
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG330714B

LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum = s um 7
Ref Level 30.00 dBm  Offset 12,30 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
| 3 3 AES Line SPURIOUS_LINE_|ABS. PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
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Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz £98,89555 Mhz -31.62 dbm -18.62 05 715.000 Mz | 716,000 MMz 100.000 KAz e taea e 43 B -ZUWI
£58.500 MHz £93.000 MHz 30.000 kHz 698,98866 MHz -23.51 dém -16.51 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00135 MHz 3662 dBm lcende
599.000 MHz 702.000 MHz 100.000 kHz 701.36913 MHz 9.73 dBm -20.27 di 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -32.64 dBm -19.64 dB
.
I - I 1 )

Date: 10.MAR

LTE Band 12/

3MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm  Offset 12.30 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.30 dB Mode Auto Sweep

@1 AvaPwr (@1 AvgPwr

Limit §heck PAES | SPURIGHE GHBEKARS_ PAES

d 3 3 PARS Line _$PURIOUS_LINE _|ABS PAS!
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— e
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Start 690.0 MHz 3003 pts Stop 702.0 MHz (|| Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

£90.000 MHz 698,900 MHz 100.000 kHz £98.89555 MHz -32.16 dém -19.16 d& 713.000 MHz 716.000 MHz 100.000 kHz 713.29520 MHz 6.61 dBm -21W|

£58.500 MHz £93.000 MHz 30.000 kHz £98,99705 MHz -30.17 dém -17.17 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00005 MHz 30.94 dBm 1604 dp

£59.000 MHz 702.000 MHz 100.000 kHz 70101948 MHz 8.69 dBm -21.31 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -33.42 dBm -20.42 dB

.
I J1 £

0.MAR.2023 10:15:19
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SPORTON LAB.
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Report No. : FG330714B

LTE Band 12/ 5MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

10.MAR

Date:

ectrum = s um 7
Ref Level 30.00 dBm  Offset 12,30 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
| 3 3 AES Line SPURIOUS_LINE_ABS. PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
I,MM.,NWWW«-«‘W.\,«-\ e Bmatittonn M“Muv..-.«m\
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SPURIOUS_LINE_ABS J \ \
20 dem r 20 dBm *'
-30 dBm -30 dem
40 dem n“"""ﬁﬂ_‘)ﬂ v\ L
- v j—— 40 dBm —
I PR - e
-50 dBm - -
e
-0 dBém 50 dBm
Start 690.0 MHz 3003 pts Stap 704.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
£90.000 Mz | 698,900 MMz 100,000 kiz £98,89555 Mnz ~32.20 dém -18.20 d& 711.000 Mz | 716,000 MMz 100,000 Kiz  ETTRIT 37 dBm -zzﬁl
£58.500 MHz £93.000 MHz 30.000 kHz £98,99046 MHz -31.07 dém -18.07 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00514 MHz 31 34 dBm s34 de
599.000 MHz 704.000 MHz 100.000 kHz 701.39011 MHz 7.61 dBm -22.39 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -32.94 dBm -19.94 dB
.
I - i 1 o
Dater 1 3 10:20:3,

LTE Band 12/

5MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 12,30 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12.30 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHBEKARS_ PAES
| 3 3 AES Line SPURIOUS_LINE_ABS. PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
ST FSVVP S I SRR e i e e L
0de | H\ Elqarn ¥
|
-10 dBm ! ! WJm dBm |
SPURIOUS_LINE_ABS f k \
20 dem ] 1| = e "l
.30 dBm ﬁi -30 dem t&
| .|
-40 dem — g -40 dem s
p——
P B T
e —
50 dega- 50 dém =
[~
-60 dam 60 dém T
Start 690.0 MHz 3003 pts Stap 704.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
£90.000 Mz | 698,900 MMz 100,000 kiz £98,89555 Mnz ~33.65 dem ~20.65 d& 711.000 Mz | 716,000 MMz 100,000 Kiz  ERTET 505 cBm _Zaml
£58.500 MHz £93.000 MHz 30.000 kHz 698,98576 MHz -32,53 dém -19.53 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00025 MHz 33 26 dBm 2026 db
599.000 MHz 704.000 MHz 100.000 kHz 701,39011 MHz 5.51 dBm -23.49 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -34.43 dBm -21.43 dB
.
I 1 i
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FCC RADIO TEST REPORT

Report No. : FG330714B

LTE Band 12/ 10MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum = s um
Ref Level 30.00 dBm  Offset 12,30 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 12.30 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dBm 10 dBm
B N e amaa o P e Ay T e R IS
0 dBi 0 gBm
1
-10 dBm \ -1p dBm
SPURIOUS_LINE_ABS | \ \
20 dem / i 70 dem M
30 dBm 4 f@u derm L
= }'{ 40 dem ll\‘“-A
S D———— T { ]
50 dem [,
-60 dem et i
Start 690.0 MHz 3003 pts Stop 709.0 MHz (|| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 69889555 MHz -37.62 dém -24.62 d& 706.000 MHz 716.000 MHz 100.000 kHz 711.53946 MHz .47 dBm -zsml
£58.500 MHz £93.000 MHz 30.000 kHz £98.99466 MHz -39.95 dém -26.95 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00614 MHz 37.38 B 5438 0B
£59.000 MHz 709.000 MHz 100.000 kHz 706,25774 MHz 4.98 dBm -25.02 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -36.38 dBm -23.38 dB
T
Il - i 1 o

D 10.MAR

LTE Band 12/

10MHz / 16QAM

Lowest Band Edge / 27 RBO

Highest Band Edge / 27 RBO

Spectrum || Spectrum 7
Ref Level 30.00 dBm  Offset 12.30 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 12.30 di Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 svgPwr
Limit ¢heck PABS | SPURIGUE QHSEKARS PABS
1 3 3 ABS Line _§PURIOUS_|LINE_ABS, PAES
20 ghine —FPURIOUS_|INE_ABS PASS o gbine = _J INE_ABS._|
10 dBm 10 dBm
bt B oo et Bt i,
0 de 4 0 fiem \
-10 dem - -10 dem
-20 dam 1 L\ 20 dB
-30 dBm: ’_/J‘l \«.\ 30 d
A \\N\,\M
-40 dem SR =y -40 dBm ot v
-50 den \TNN
-
-60 dBm -60 dB
Start 690.0 MHz 3003 pts Stop 709.0 MHz || | 'Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | PoweraAbs | ALimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit
£30.000 MHz 608,900 MAz 100.000 kAz 608,88666 MRz -35.10 dBm -22.12 d& 706.000 MH= 716,000 MHz 100,000 kH= 708.65231 MH= 503 dom ~23.07 0B
£658.500 MHz 553,000 MHz 30.000 kHz 588.98866 MHz -37.23 dBm -24.23 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.07707 MHz -47.03 dBm -34.03 dB
599.000 MHz 709.000 MHz 100.000 kHz 702.78122 MHz £.06 dBm =23.94 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -43.99 dBm -30.99 dB
I J [ ] (]
L
MAR.2023 10:
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG330714B

Conducted Spurious Emission

LTE Band 12/ 1.4MHz

Lowest Channel / QPSK Middle Channel / QPSK
‘ 2| spectr
Ref Level 0.00 dBm  Offset 12,30 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 12,30 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit rwrk PARS Limit l‘thnrk PAR
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS
- : - i
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm 20 dBm
-30 dBm -30 dBm
_ 40 dBm -~
- oW I R L i o S S—
" P |
J = 50 dBm J‘"‘"
= ey ot
70 dB 70 dBm
80 dB -80 dBm
-a0 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz | || Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 625.22991 MHz -56.47 dBm -43.47 dB 30.000 MHz 690.000 MHz 100.000 kHz 626.07984 MHz -56.77 dBm -43.77 dB
725,000 MHz 1.000 GHz 100.000 kHz 924.08880 MHz -56.04 dBm -43.04 dB 725,000 MHz 1.000 GHz 100.000 kHz 916.04027 MHz -56.00 dBm -43,00 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.98575 GHz -45.46 dBm -32.46 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50887 GHz -45.40 dBm -32.40 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98675 GHz -41.20 dBm -28.20 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.00626 GHz -41.09 dBm -28.00 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.20577 GHz -41.15 dBm -28.15 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.90727 GHz -41.16 dBm -28.16 dB
\ I ) ] ( Il J w
MAR.2023  10:06:32
Highest Channel / QPSK
oo
1 v
Ref Level 0.00 dém  Offset 12.30 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
- R P T R
" T P
-50 dBm—_f
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 622.48012 MHz -56.69 dBm -43.69 dB
725.000 MHz 1.000 GHz 100.000 kHz 998,32530 MHz -56.12 dem -43.12 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.49588 GHz -45.37 dbm -32.37 dB
3,000 GHz 7.000 GHz 1.000 MHz 5,92526 GHz -40,91 dBm -27.91 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.71607 GHz -40.79 dBm -27.79 d&
i
JL J
Date:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG330714B

LTE Band 12 / 3MHz
Lowest Channel / QPSK Middle Channel / QPSK
pectrum 7 ||| Spectrum
Ref Level 0.00 dBm  Offset 12,30 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 12,30 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS s
-10 difE— -10 ddff
J5_LINE_ABS | SPURIOUS_LINE_ABS_
20 dBm
-30 dBm
-40 dBm
. bt | et sn™ T et o P W
4B . T e an
-50 derr J -50 dBm J
L st o
70 dB 70 dBm
80 dB -80 dBm
90 de -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz | || Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 643.37853 MHz -56.71 dBm -43.71 dB 30.000 MHz 690.000 MHz 100.000 kHz 640.62874 MHz -56.75 dBm -43.75 dB
725,000 MHz 1.000 GHz 100.000 kHz 918.23087 MHz -56.30 dBm -43,30 dB 725,000 MHz 1.000 GHz 100.000 kHz 929.83776 MHz -56.21 dBm -43.21 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -44.75 dBm -31.75 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41315 GHz -45.30 dBm -32.30 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99925 GHz -40.80 dBm -27.80 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88076 GHz -40.96 dBm -27.96 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.70007 GHz -41.13 dBm -28.13 db 7.000 GHz 9,000 GHz 1.000 MHz 8.89828 GHz -41.22 dBm -28.22 dB
_— —
\ I ) ] ( Il J w
D 10.MAR.2023  10:47:22
Highest Channel / QPSK
Spectrum [l:g-!]
Ref Level 0.00 dém  Offset 12.30 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm x A
50 cpm—| fmeistety —
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 605.72138 MHz -56.68 dBm -43.68 dB
725.000 MHz 1.000 GHz 100.000 kHz 921,33930 MHz -56.21 dem -43.21 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.95176 GHz -45.50 dBm -32.50 dB
3,000 GHz 7.000 GHz 1.000 MHz 5,92276 GHz -40,98 dBm -27.98 d&
7.000 GHz 9.000 GHz 1.000 MHz 8.92827 GHz -41.19 dBm -28.19 d&
¥
JL J
Date: 10.MAR
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LTE Band 12 / 5MHz
Lowest Channel / QPSK Middle Channel / QPSK
pectrum 7 ||| Spectrum
Ref Level 0.00 dBm  Offset 12,30 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 12,30 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS s
-10 difE— -10 ddff
J5_LINE_ABS | SPURIOUS_LINE_ABS_
20 dBm
-30 dBm
-40 dBm
s S R VS N N s e R L —"
, I | -
-50 derr T -50 dBm
- et
70 dB 70 dBm
-80 dB -80 dBm
-a0 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz | || Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 621.68018 MHz -56.83 dBm -43.83 dB 30.000 MHz 690.000 MHz 100.000 kHz 619.28036 MHz -56.92 dBm -43.92 dB
725,000 MHz 1.000 GHz 100.000 kHz 823.50700 MHz -56.20 dBm -43,20 dB 725,000 MHz 1.000 GHz 100.000 kHz 999.07517 MHz -56.15 dBm -43.15 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.97576 GHz -45.52 dBm -32.52 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.49888 GHz -45.29 dBm -32.29 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92926 GHz -41.17 dBm -28.17 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92776 GHz -41.11 dBm -28.11 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.71307 GHz -41.18 dBm -28.18 db 7.000 GHz 9,000 GHz 1.000 MHz 7.72757 GHz -41.16 dBm -28.16 dB
_— —_—
\ I ) ] ( Il J w
D L0.MAR.2023  10:50:0(
Highest Channel / QPSK
Spectrum lﬂvﬂ]
Ref Level 0.00 dém  Offset 12.30 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
- e e W
-50 dBém T
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 627.82971 MHz -56.74 dBm -43.74 dB
725.000 MHz 1.000 GHz 100.000 kHz 987.42729 MHz -56.03 dem -43.03 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.96526 GHz -45.54 dbm -32.54 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.,98825 GHz -41.04 dBm -28.04 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.91377 GHz -41.18 dBm -28.18 d&
¥
JL J
Date: 10.MAR
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LTE Band 12 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
pectrum 7 ||| Spectrum
Ref Level 0.00 dBm  Offset 12,30 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 12,30 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS s
-10 difE— -10 ddff
J5_LINE_ABS | SPURIOUS_LINE_ABS_
20 dBm
-30 dBm
~ -40 dBm
b g Y it i e ¥ - ”, ™ U P E——
50 dBm S0 dBm—p —
70 dB 70 dBm
80 dB -80 dBm
-a0 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz | || Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 629.32960 MHz -56.80 dBm -43.80 dB 30.000 MHz 690.000 MHz 100.000 kHz 641.82865 MHz -56.77 dBm -43.77 dB
725,000 MHz 1.000 GHz 100.000 kHz 964.13152 MHz -56.02 dBm -43,02 dB 725,000 MHz 1.000 GHz 100.000 kHz 953.03354 MHz -56.12 dBm -43.12 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -44.45 dBm -31.45 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -44.52 dBm -31.52 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96175 GHz -41.10 dBm -28.10 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95776 GHz -41.19 dBm -28.19 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.71107 GHz -41.20 dBm -28.20 db 7.000 GHz 9,000 GHz 1.000 MHz 7.71457 GHz -41.01 dBm -28.01 dB
_— —
\ I ) ] ( Il J w
D 10:51:4 10.MAR.2023 10
Highest Channel / QPSK
Spectrum lﬂvﬂ]
Ref Level 0.00 dém  Offset 12.30 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
) N MWW
-50 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz £90.88251 MHz -56.87 dBm -43.87 d8
725.000 MHz 1.000 GHz 100.000 kHz 910.14134 MHz -56.30 dem -43.30 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.51187 GHz -45.26 dbm -32.26 dB
3,000 GHz 7.000 GHz 1.000 MHz 5,92076 GHz -40,98 dBm -27.98 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.70807 GHz -40.99 dBm -27.99 d&
¥
JL J
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Frequency Stability
Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage -
(°C) (Volt) Deviation Result
(Ppm)
35 Normal Voltage 0.0164
30 Normal Voltage 0.0055
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0141
PASS
0 Normal Voltage 0.0148
20 Maximum Voltage 0.0014
20 Normal Voltage 0.0151
20 Battery End Point 0.0054
Note:

1. Normal Voltage = 3.87 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report N

0.: FG330714B

LTE Band 13

Peak-to-Average Ratio

Mode

LTE Band 13/ 10MHz

Mod.

QPSK

16QAM

Limit: 13dB

RB Size

Full RB

27 RBO

Result

Middle CH

5.51

6.58

PASS

LTE Band 13/ 10MHz / QPSK

LTE Band 13/ 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

vel 30.00 dém  Offset 12,30 dB

RefLevel 30.00 dém  Offset 12.30 db
30 0B AQT 2ms @ RBW 10 MHz 30 0B AQT 2ms @ RBW 10 MHz
L =
0.1 0.1 T
0.01 > 0.01
E-0) E-0) i
A
E-Or 1E-0 s
| |
t L
£-0 ‘l 1€-0 .
|
[CF 782.0 MHz Mean Py + 20.00 dB [CF 782.0 MHz Maan Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 100 | 106 | ©0a% | o0.01% | Mean | Peak | crest | 100 | 106 | 049% | 0.01% |
Trace 1 21.19 dBm 27.48 dBm 6.29 dB 2.43 d8 4.41 dB 5.51 dB 6.06 dB Trace 1 20.02 dBm 27.86 dBm 7.83 dB 3.13d8 5.22 dB 6.58 dB 7.45 dB
I [y I ] SRR e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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26dB Bandwidth

Mode LTE

Band 13 : 26dB BW(MHz)

BW 5MHz

10MHz

Mod. QPSK

16QAM

QPSK 16QAM

Middle CH 4.95

4.94 9.95

5.40

LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum

2 2
Ref Level 30.00 GBm  Offset 1230 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 12.30 0B & RBW 100 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 14.78 dBim) mi1] 14.08 dBm)
782.93900 MHz 780.61100 MHz
2 2
2 26.00 dB =@ nds 26.00 dB
- nt 1.945000000 MHz - ATV AN . DB s 1.935000000 MHz
b 1 158.9 : Q factor 158.2
0 e 0 de: -
\ \
T L
10 dam El L 10 dBm L
s Y I &
-20 dém -20 dém T
L pA | i \
EATI s D Ak ol A \
E:rs - L ) =04 =
40 dBm -40 dm =
-50 demr -50 dBm:
-60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 782.935 MHz 14.78 dbm ndB down 3,545 WHz M1 1 7B0.B11 MHz 14.08 dem ndB down 3,535 MHz
TL 1 779.532 MHz -11.50 dem ndg 26.00 dB T1 1 779.532 MHz -12.14 dBr ndg 26.00 dB
T2 i 784.478 MHz -11.47 dém q factor 158.3 T2 i 784468 MHz -12,01 dém q factor 158.2
L JL ] I e L JU ] L
Spectrum & 2 Spectrum “.?J
Ref Level 30.00 GBm  Offset 1230 db = RBW 300 kHz Ref Level 30,00 dem  Ofset 12.30 di @ RBW 10D kHz
ke Att 0 dB SWT 12.6 ps @ VBW 1 MHz  Mode Auto FFT le Att 30 dB BWT  37.9 ps @ VBW 300 kMz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [0 17k Max
[EEEY M1l 14.07 dBm|
780.2820 MHZ|
2 2
2 . 0 7 ndn 26.00 de|
_ I A ad \ 104 AR e N Bw 5000000 MHz|
; { \ 78.8 [ \ Q factor
! \ !
0ds : 0 T
\ ] b
10 dam L 104 -
\ f
-20 dém § 20 i ——-
\A. e N it B s M
7 Y = =30 =
/ r
o~ 40 dBm- £
o I
A g
s0d
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MH2Z 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-valug | Y-valug | Function | Function Result |
ML 1 764.478 MHz 16.51 dém ndp down 9,95 MHz ML 1 760.262 MHz 14.07 dém ndé dawn 5,395 MHz
TL 1 777.125 MHz -9.26 dBm nds 26.00 d& TL 1 245 MHz -11.93 dBm nda 26.00 dB
T2 i 787.075 MHz -9.90 dém q factor 78.8 T2 1 782,639 MHz -11.74 dBm q factor 1446
L JL ] L J ] ).
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Occupied Bandwidth

Mode
BW
Mod.
Middle CH

LTE Band 13 : 99%0BW(MHz)
S5MHz 10MHz

QPSK
451

16QAM
4.52

QPSK
9.07

16QAM
4.84

LTE Band 13

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Spectrum . Spectrum & 2
Ref Level 30.00 GBm  Offset 1230 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 12.30 0B & RBW 100 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 14.01 dBm) mi1] 14.12 dBm)
2 " 78150000 Mtz - ; 781,60000 Mtz
o T oce By 1.505494505 MHz 7 oce By 1.5154B4515 MHz
w0d [ AR L) Al 0 T dne oA o Wl oy e
i i T
ods f 0ds a A
! \ [ L
/ \ / |
10 dem - 10 dBm )
/ A / \
-20 dBm : % -20 dBm . -
~ \ { \
\ o
34l i it Ay dan-Lel 0] L -
3 Sy 4 AN
-4 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 761.5 MHz 14.91 dbm M1 1 7616 MHz 14.12 dem
TL 1 779.74226 MHz 10.27 dBm Occ Bw 4.505494505 MHz Tl 1 779.74226 MHz 7.63 dBm Occ Bw 4.515484515 MHz
T2 i 784.24775 MHz .01 dém T2 i 784.25774 MHz 7.55 dim
L JL J (LI ] L JL

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum

=

Ref Level 30.00 G&m
ko Att 30 di
SGL Count 1004100

Offset 12,30 dB = RBW 300 kHz
SWT  12.6 ps @ VBW 1 MHz

Mode

Auto FFT

(@ 17k Max

™

C

11[1]

16.23 dBm
786.2560 MHzZ|
9.070929071 MHZ|

10 dBm

-20 dBm:

-30 dam

40 dem i
" T

50 dBm

-60 dBm

GF 782.0 MHz 1001 pts

Span 20.0 MHz

Marker

Type | Ref | Tre | X-value | ¥-value |
ML T

Function |

Function Result |

786.256 MHz
777.4645 MHz
786.5355 MHz

16.23 dBm
10.31 dBm
11.07 dém

T1 1
T2 1

Oce Bw

9.070929071 MHz

Spectrum “.?J
Ref Level 30,00 dem  Ofset 12.30 di @ RBW 10D kHz
o att a0dE SWT  37.9 s @ VBW 300 kHz  Made Auto FFT
SGL Count 100/100
[0 17k Max
) 14.36 dBm|
. 781.5600 MHZ|
= v oce B +.B35164835 MHz
104 EWETNTY P ALY P
l \
o I
/ \
10d -
! \
/ Y
20 ¥
/ Vg
a0 -
M, -
40 dem. ] SR L vy
Y ot
50 d
CF 782.0 MHz 1001 pts Span 20.0 MHz
marker
Type | Ref | Tre | X-valug | ¥-value |__Function _| Function Result |
ML 1 761 56 Mz 14.36 dBm
TL 1 777.5245 MHz .55 dBm Occ Bw 4.835164835 MHz
T2 i 782.3596 MHz .01 dém

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG330714B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pectrur —

Ref Level 30.00 dBm  Offset 12.30 dB

SGL Count 100/100

Mode Auto FFT

Sp! m

SGL Count 100/100

Ref Level 30,00 dém  Offset 12,30 db

Mode 4uto FFT

@1 AvgPwr (@1 AvgPwr
Limit §heck PABS Limit Gheck PABS
20 cbie—pRuBIALS L ane L bake 20 dbke—fUUZLLLS LInE ARs -
10 dem I 10 dem F
o0de % 0dem f%
-10 d8m — \ -10 dem: — JI l
-20 dBm -20 dem
L 1] . A
SPURIOUS_LINE_ABS ; L || “ | SPURIOUS_LINE_ABS_ H | \
f
-40 dBm -40 dBm . —
ARV A AwrnaPen dprmnd b
-50 dBm L i v-"\m«nlr‘ 50 dBm vl g lkw.,J \\{J
o | )
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 765.47552 MHz -59.55 dém -24.55 dB 763.000 MHz 775.000 MAz 6.250 kHz 772.82418 MAz -50.35 dbm -24.35 de
775.000 MHz 775.900 MHz 100.000 kHz 77562083 MHz -46.90 dém -33.50 dé 775.000 MHz 775.900 MHz 100.000 kHz 775.28007 MHz -48.04 dBm -35.04 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.94021 MHz -51.59 dBm -38.55 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.93312 MHz 53.32 dbm -20.32 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.37263 MHz 19.01 dém -10.00 d& 276.000 MHz 788.000 MHz 100.000 kHz 786.65135 MHz 20.04 dBm ~0.96 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.05569 MHz -52.83 dém -39.63 dé 786.000 MHz 788.100 MHz 30.000 kHz 788.05759 MHz -52.56 dBm -39.56 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.67028 MHz -46.71 dBm -33.71 dB 785,100 MH= 753,000 MHz 100.000 kHz 790.93182 MHz 40,44 dBm Z27.44 dB
793.000 MHz 806.000 MHz 6.250 kHz 805.03247 MHz -59.20 dém -24.20 d8 793.000 MHz B06.000 MHz 6.250 kHz 798.51299 MHz -59.30 dBm -24.30 dB
Y
Il j rJ

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrur

Ref Level 30.00 dBm  Offset 12.30 dB

SGL Count 100/100

Mode Auto FFT

Sp

m

Ref Level 20,00 dém
SGL Count 100/100

Offset 12,20 di Mode Auta FFT

@1 AvgPwr @1 AvgPwr
Limit §heck PARS Limit ¢heck PA;
20 dbipe—teuRIOUS }INE Ans DAKS 20 dblpe—FRURLOUS L INE ABS 2
10 dBm 10 dBm o
] e
0dB e i 0 dBm f ﬁ
-10 d8m — l } -10 dem: —] j !
-20 dBm ‘l i -20 dBm
o , t . } i
SPURIOUS_LINE_ABS /} 1\ | SPURIOUS_LINE_ABS_ /_,.—f'v L
-40 dam F : ] -40 dBm
-50 dBm J -50 dBm i’”’
o.da, o
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Range Low Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 770.48651 MHz -59.58 dem -24.58 d& 763.000 MHz 775.000 MAz 6.250 kHz 766.36264 MHzZ -50.47 dbm -24.47 db
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -40.72 dém -27.72 d8 775.000 MHz 775.900 MHz 100.000 kHz 77589955 MHz -47.17 dBm -34.17 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99955 MHz -44.33 dBm -31.33 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.97747 MHz -52.31 dBm -39.31 dB
776.000 MHz 788.000 MHz 100.000 kHz 779.17083 MHz .38 dBm -23.62 d& 776.000 MHz 788.000 MHz 100.000 kHz 786,51948 MHz 6.88 dBm -23.12 dB
788.000 MHz 788,100 MHz 30.000 kHz 78802373 MHz -50.33 dBm -37.33 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.00524 MHz -44.36 dbm -31.36 dB
788.100 MHz 793.000 MHz 100.000 kHz 78888566 MHz -44.02 dBm -31.02 dB 788,100 MHz 793.000 MHz 100.000 kHz 789,12203 MHz -30.60 dBm 26,60 dB
793.000 MHz 806.000 MHz 6.250 kHz 79972078 MHz -59.38 dém -24.38 d& 793.000 MHz B06.000 MHz 6.250 kHz 793.18831 MHz -59.20 dBm -24.20 dB

i ;

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG330714B

LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur

Ref Level 30.00 dBm  Offset 12.30 dB Mode Auto FFT

SGL Count 100/100

Ref Level 30,00 dém  Offset 12,30 db
SGL Count 100/100

Mode 4uto FFT

@1 AvgPwr (@1 AvgPwr
Limit Fheck PAES Limit ¢heck PAES

20 dbipe—teuRIOUS }INE Ans DAKS e e —--

| I

10 dem I‘ 10 dbm “

0 de L 0. dem ”

-10 dBm — !l -10 dem — [ \

-20 dBm i -20 dBm ‘

e [ | . | |

SPURIOUS_LINE_ABS J L ” | SPURIOUS_LINE_ABS_ “ { ]‘

-40 dBm -40 dBm

FoR UL AV WA
Y
50 dem ] o 50 dém B '\{'f
| .
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
puri Emi Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 773,66334 MHz -59.37 dém -24.37 d& 763.000 MHz 775.000 MAz 6.250 kHz 766,30270 MHz -50.48 dbm -24.48 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -47.61 dBm -34.61 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,75120 MHz -47.73 dBm -34.73 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -51.72 dém -38.72 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.98526 MHz -52.90 dbm -39.90 db
776.000 MHz 788,000 MHz 100.000 kHz 777.31269 MHz 18,40 dBm -11.60 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.66334 MHz 19.75 dBm -10.25 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,00005 MHz -53.24 d&m -40.24 d8 786.000 MHz 788.100 MHz 30.000 kHz 788.00005 MHz -50.66 dBm -37.66 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.59685 MHz -46.79 dBm -33.79 dB 788,100 MHz 793.000 MHz 100.000 kHz 780,98566 MHz -41.51 dBm -p3.51 dB
793.000 MHz 806,000 MHz 6.250 kHz 803.75874 MHz -50.34 dBm -24.34 dB 793.000 MHz 806.000 MHz 6.250 kHz 80596753 MHz -59.19 dBm -24.19 dB
) J v j >
Date: 10.MAR.2023 11: 5 10.MAR 11:13:59
oo
Spectrur Sp m

Ref Level 30.00 dBm  Offset 12.30 dB Mode Auto FFT

SGL Count 100/100

Ref Level 20,00 dém  Offset 12,30 db
SGL Count 100/100

Mode Auta FFT

@1 AvgPwr @1 AvgPwr
Limit Fheck PAES Limit Gheck PABS
20 dbipe—$RURLOUS LINE ABRS DAES 20 dbipe—$PURLOUS ) INE ABS DAEG
10 dem- 10 dém
Foune g e
o de f 0 dem ‘L ”1‘
-10 dBm — [‘ * -10 dBm —] | i
-20 dBm } ‘l -20 dBm J 1‘
SPURIDUS_LINE_ABS T | SPURIDUS_LINE_485 ” k
-40 dBm S -40 dBm i}
s
-50 dBm [ e -50 dBm -
.l o
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ([ Start 768.0 MHz 7007 pts Stop 806.0 MHz
P E Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 769.45554 MHz -59.30 dém -24.30 d& 763.000 MHz 775.000 MAz 6.250 kHz 769.83016 MHz ~50.49 dBm ~24.49 db
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -41.02 dBm -28.02 de 775.000 MHz 775.900 MHz 100,000 kHz 77541494 MHz -47.62 dbm -34.62 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.95350 MHz -45.74 dBm -32.74 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.93761 MHz -52.37 dBm -39.37 dB
776.000 MHz 788,000 MHz 100.000 kHz 778.06793 MHz 5.03 dém -24.97 dB 776.000 MHz 788.000 MHz 100.000 kHz 786,54346 MHz 6.17 dBm -23.93 d8
788.000 MHz 788,100 MHz 30.000 kHz 78608886 MHz -50.41 d&m -37.41 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.02935 MHz -43.62 dbm -30.62 dB
788.100 MHz 793.000 MHz 100.000 kHz 768,62622 MHz -44.87 dBm -31.87 & 788,100 MHz 793.000 MHz 100,000 kHz 768,10245 MHz -38.59 dBm -25.50 dB
793.000 MHz 806.000 MHz 6.250 kHz 603.90260 MHz -59.29 dém ~24.29 dB 793.000 MHz 806.000 MHz 6.250 kHz 796.98052 MHz -59.34 dbm -24.34 db
\
i [

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG330714B

LTE Band 13/ 10MHz / QPSK

LTE Band 13/ 10MHz / 16QAM

Band Edge / Full RB

Band Edge / 27 RBO

Spectrum 7 1 :%:'
Ref Level 30.00 dem Offset 12,30 d& Mode Auto FFT Ref Level 30.00 dém  Offset 12.30 dB Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck [ Limit heck PARS
20 dbifte—SBURIOUS | INE ABS pABS 20 gbifpe—fBURIOUS | INE ABS | paBs
10 dem 10 dBrm
— JRPPSUN FPe
o dBm J'"“"'_"”"""‘ sanst 0 dBm : ‘11|
-10 dBm | “ -10 dB J‘ !
-20 dB -20 dBm -
\ | f {
L. 1 e dne ) i
SPURIOUS,_LINE_ABS ] SPURIOUS_LINE_fBS_ /
J \ J e
40 dem y, T ] 40 dB k‘”l
-50 dBm ‘ -50.dB |
" 4
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit |
763.000 MHz 775.000 MHz 5.250 kHz 773.79520 MHz -59.52 dBm -24.52 dB 763.000 MHz 775.000 MHz 6.250 kHz 771.62537 MHz -59.48 dBm -24.48 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -41,30 dBm -28.30 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.89416 MHz -40.76 dém -27.76 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.89995 MHz -46.37 dBm -33.37 dB 775.900 MHz 776.000 MHz 30.000 kHz 77599785 MHz -45.11 dém -32.11 d&
776,000 MHz 788,000 MHz 100,000 kHz 78566833 MHz 4,01 dBm -25,90 dB 776.000 MHz 788.000 MHz 100.000 kHz 780.52547 MHz 5.45 dam -24.55 dB
788,000 MHz 768.100 MHz 30.000 kHz 788.07727 MHz -45.46 dBm -32.46 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.08706 MHz -49.74 dém -36.74 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -40.53 dBm -27.53 dB 788.100 MHz 793,000 MHz 100.000 kHz 788,28357 MHz -43.60 dém -30.60 d&
793,000 MHz 806.000 MHz 6,250 kHz 703.04545 MHz -58.60 dBm -23.60 dB 753.000 MHz 806.000 MHz 6.250 kHz 800.08442 MHz -59.37 dém -24.37 dB
( ) J ] L J J L]

: LD.MAR.2023 11:20:06

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG330714B

Conducted Spurious Emission

LTE Band 13 / 5MHz

L = ||| spectt
Ref Level 0.00 dém  Offset 12.30 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PABE Limit Fheck PAR
10 adH’\P SPURIOUS. INE_ABS PABS 10 Aé;\_»- sPURIOUS. INE_ABS
S_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
! T e e P
-50 dBm -50 dBm f —
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 33004 pts Stop 8.0 GHz Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 7E4.52220 MHz ~56.75 dBm -43.75 dB 30,000 MHz 763.000 MHz 100.000 kHz 628.11256 MHz -56.71 dBm -43.71dB
806.000 MHz 1.000 GHz 100.000 kHz 958.61560 MHz -56.17 dbm -43.17 dB 806.000 MHz 1,000 GHz 100.000 kHz 960.92002 MHz -56.16 dBm -43.16 db
1.000 GHz 3.000 GHz 1.000 MHz 2.96276 GHz -45.23 dBm -32.23 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.95326 GHz -45,50 dBm -32.50 dB
3.000 GHz 8,000 GHz 1.000 MHz 7.72628 GHz -41.13 dBm -28.12 dB 3.000 GHz 8,000 GHz 1.000 MHz 7.72278 GHz -41.23 dBm -28.23 dB&
T bl
{ L J - L L J v
: 10.MAR. 3 11

Highest Channel / QPSK

Ref Level 0.00 dém  Offset 12.30 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
10 EHHE IDUR]OUS LINE_ABS PABS

PURIOUS_LINE_ABS_

[ -20 dB
-30 dBr
RN Jreten i B [N
i il
-80 dBém
-90 dém
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 63729888 MHz -56.95 dem -43.95 d&
B06.000 MHz 1.000 GHz 100.000 kHz 885 64134 MHz -56.09 dim -43.09 dB
1.000 GHz 3,000 GHz 1.000 MHz 2,94826 GHz -45.60 dBm -32.60 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.72528 GHz -41.17 dBm -28.17 d&
i
JL J
Date: 10.MAR
TEL : 886-3-327-3456 Page Number 1 A6-7 of 9

FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FG330714B

LTE Band 13/ 10MHz

Middle Channel / QPSK

Spect

Ref Level 0.00 dBm Offset 12.30 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=1 k Pafs
10 &ine IDIIR]OHS INE_ABS PABS
| SPURIOUS_LINE_ABS_
-20 dB
-30 de
-40 dBém
— - ey
e’
-50 dém J
-70 dém
-80 dBém
-90 dém
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW \ Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 630,99550 MHz -56.70 dem -43.70 d&
£06.000 MHz 1.000 GHz 100.000 kHz 976.89553 MHz -56.20 dBm -43.20 de
1.000 GHz 3.000 GHz 1.000 MHz 2.96326 GHz -45.20 dém -32.20 d8
3.000 GHz 8,000 GHz 1.000 MHz 6.94136 GHz -41.03 dBm -28.03 dB
5T s
1 J u L
11
TEL : 886-3-327-3456 Page Number 1 A6-8 of 9

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT

Report No. : FG330714B

Frequency Stability
Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage -
(°C) (Volt) Deviation Result
(Ppm)
35 Normal Voltage 0.0020
30 Normal Voltage 0.0097
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0056
PASS
0 Normal Voltage 0.0051
20 Maximum Voltage 0.0027
20 Normal Voltage 0.0150
20 Battery End Point 0.0022
Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG330714B

LTE Band 17

Peak-to-Average Ratio

Mode

Mod.

LTE Band 17 / 10MHz

RB Size

QPSK

16QAM Limit: 13dB

Middle CH

Full RB
5.48

27RB0 Result

6.35

PASS

LTE Band 17 / 10MHz / QPSK LTE Band 17 / 10MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB
Ref Level 30,00 dBm  Offset 12.30 diB f Level 30.00 dém Offset 12 .30 d&

o Att 30 dB AQT 2 ms & RBW 10 MHz 20 dE AQT 2 ms & RBW 10 MHz

@153 view

= i

[ 0.1 - z

~
0.0 3 0.01
1E- ";_‘ 1E-D: “.
A\ V\I
. | 1604t L <
Y \ \
‘]‘ 1E-0! T \1 - 5
oF 710.0 MHz Mean Pwr + 20.00 dB F 710.0 MHz i jean Pwr + 20.00 dB
O pl Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 190 | 0.a% | 0.1 | Mean | Peok | crest | 10% | 1% | 0.4% | o0.01% |
Trace 1 21.37 dem 27.78 dém 6.40 dB 2.43 dB 4.43 dB 5.48 dB 5.91 dB Trace 1 20.55 dam 27.72 dBm 7.17 dB 3.07 dB 5.13 d8 6.35 dB 6.99 dB
p— - — g
il [TIREEE) L JL

TEL : 88

6-3-327-3456

FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG330714B

26dB Bandwidth

Mode

LTE Band 17 : 26dB BW(MHz)

BW

5MHz

10MHz

Mod. QPSK

16QAM QPSK 16QAM

Middle CH 4.85

481 9.93 5.53

LTE Band 17

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum & 2 Spectrum & 2
Ref Level 30.00 GBm  Offset 1230 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 12.30 0B & RBW 100 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.55 dBm) mi1] 13.45 dBm)
708.98100 MHz 710.73900 MHz
2 2
2 F ndB 26.00 dB =@ Minds 26.00 dB
10 s it ] ek A N Bl N, 1.845000000 MHz - el e e P TBIANA pn 1.805000000 MHz
b 7 \ 146.9 ] Q factor | 147.9
ods - 0 da -
| ¥ I ¥
10 dam = 10 dBm -
/ \ ¥ \
! \ 20 dorm / )
7 -2 #
/ \ f Y
i - Eva Sy = = =
40 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value ™ |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 708.981 MHz dBm ndB down 7,645 MHz M1 1 710,735 MHz 13.45 dem ndB down 3,605 MHz
TL 1 707.612 MHz -10.04 dbr ndg 26,00 dB T1 1 707.622 MHz -12,13 dem ndg 26,00 dB
T2 i 712.458 MHz -10.30 dém q factor 146.3 T2 i 712,428 MHz -12.51 dém q factor 147.8
L JL ] I e L JU ] L
Spectrum o= Spect “?J
Ref Level 30.00 GBm  Offset 1230 db = RBW 300 kHz Ref Level 30.00 dém  OHset 12.30 db @ RBW 100 kHz
lo att 30d8 SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 08 SWT  37.8ps @ VBW 300 kHz  Mode Auto FET
SGL Count 100/100 SGL Count 100/100
(@ 17K Max (@ 17k Max
[EEEY 17.11 dBm) [ETEY] T4.43 aBm|
u 711.6580 MHz 709.0610 MH,
2 z
2 N _ 00 dB 0 i nds 26.00 dB|
10 ptl Siianiid 9.930000000 MHz Lo A van S R | B 5.534000000 MH_|
h / Q factor 1 71.7 | 1 Q factor 128.1
ods - T o 4 L
R ] \
10 dem Li ¥ 1041 J
7 \ 7
-20 dém ,‘ . 20 / |
Girdem= 20 B T TR BV
A\ SRV N
-40 dBm 40 dBm- L L el
L
-50 dBm 50
-60 dBm -60 di
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | %-value 1 Y-valug | Function | Function Result |
ML 1 711.658 MHz 17.11 dém ndp down 9,93 MHz M1 i 709.061 MHz 14,44 dom ndB dawn z
TL 1 704.985 MHz -9.35 dém nds 26,00 d& 1 1 705,165 MH2 -11.20 d8m e
T2 i 714.815 MHz -8.99 dém q factor 71.7 T2 i 710,699 Mz -11.40 dém q factar
L JL J (LI ] L JL J [

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG330714B

Occupied Bandwidth

Mode

LTE Band 17 :

99%0BW/(MHz)

BW

5MHz

10MHz

Mod.

QPSK

16QAM

QPSK

16QAM

Middle CH

4.51

4.50

9.05

4.88

LTE

Band 17

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum 532 ET im 532
Ref Level 30.00 dBm Offset 12.30 dB & RBW 100 kHz Ref Level 30.00 dBm Offset 12.30 dB & RBW 100 kHz
o art 0de SWT 18 ys @ VBW 300 kHz  Mode Auto FFT o Att 0dB SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max |
[EEEY 15.77 dBim) [EEEY 19.46 dBim)
. 711.25900 MHZ] - 708.57100 MHZ]
+.505494505 MHz _ e oce Bw +.495504496 MHZ
L e Vo e W o . e P ™ b L e AL
04 f 10d }
! ] \
0 d8: 7 T ods T T
/ 4 / \
10 dam . 10 dBm va
/ \ " “.
-20 dém / : -20 dam 1 Yy
/ o - ! \ N
e Y —— &Y AR LA vy
-40 dBmv -40 dBm.
-50 demr -50 dBm:
601 dBm -60 dam
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 711.250 MHz 15.77 dém M1 1 70B.571 MHz 14.46 dem
T 1 707.75225 MHz 10.18 derr oce Bw 4,505494505 MHZ T 1 707.75225 MHz 10,13 derr oce Bw 4,495504496 MHZ
T2 1 712.25774 MHz 9.57 dBm T2 1 712.24775 MHz 7.91 dBm
L JL )| GINNNRNEND e L JL )| GINNNRNEND e

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum El Spe =
Ref Level 30.00 dBm Offset 12.30 dB & RBW 300 kHz Ref Level 30.00 d8m Offset 12.30 d& & RBW 100 kHz
o At 30de SWT 1264 @ YBW 1MHz Mode Auto FFT o att 30d8  SWT  37.5ps @ YBW 300 kHz  Mode Auto FET
SGL Count 100,100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
Mi[1] 7.02 dem| MLl 14.12 dbm)|
o 1 711.6380 MHz, o0 708.4620 MHz
~ \,Klm 9.050949051 MHz| ¥ Occ Bw 4.875124875 MHz
SN PV s I Thoboa
. ) 2 P SN T O )
10d ] 100 LIV, it
ods T o T
I ! |
10 dam 10 1 -
/ / \
-20 dém 20 / -
7 \\
— L . " - pondond N
an-dmg s : = 30 el ll o apel
e VY Wb
-40 dBm 40 dBm: g el
-50 demr 50
601 dBm 50 d
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHZz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | %-value 1 Y-valug | Function | Function Result |
ML T 711.638 MHz 17.02 dom M1 1 14.12 dém
T 1 705.4445 MHz 12,26 dBr oce Bw 9.050949051 MHz T1 f 9.59 d8m oce Bw +.B75124875 MHZ
T2 1 714.4955 MHz 10.58 dBm T2 1 10.62 dBm
L JL ] L] L L ) V-

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A7-30f 9




SPORTON

LAB.

FCC RADIO TEST REPORT

Report No. : FG330714B

Conducted Band Edge

LTE Band 17 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

] m
Spectrum Sp m 7
Ref Level 30.00 dBm  Offset 12.30 dB Mode Auto Sweep Ref Level 30.00 dem Offset 12,30 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGIE CHEEKABS_ PABS
. . s I ABS (N] sPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS L INE_ABS PABS - 20 dbme u\ g
I [
10 dBm r ‘ 10 dBm { \
0d8 } \ 0 dem T H
-10 d8m t -10dB J |
SPURIOUS_LINE_ABS J' l j 'q
-20 dem f ‘\ -20d ! {
-30 dBm J ﬂi a0 d q ' T\
-40 dem - f | 40 dem H
L vn \ [ N 4
-50 dBm ,‘i \‘M %W /gow | ", ,-'#"ﬂ\‘
foe” ! ? S
PR Wy e R
50" tBT -60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; | | | ‘ Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs ALimi Range Low |  Range U, | REW | Frequency | Powerabs | ALimit
590,000 MHz 703,900 Mz 100,000 kHz 70389306 MHz -31.48 dBm -18.48 d& — 711000 M 16,060 WIE 100.000 kHz Fro 65388 T 21.21 dém m‘
703.900 MHz 704.000 MHz 30.000 kHz 703.99805 MHz -23.86 dBm -10.86 dB 716,000 MH= 716,100 MHz 30,000 kHz 716.00085 MHz 54,49 dBm Ti1.49dB
704.000 MHz 709.000 MHz 100,000 kHz 704.33217 MHz 21.33 dBm -8.57 dB 716.100 MHz 795,000 MHzZ 100.000 kHz 716, 10445 MHZ Z31.81 dém iB61d8
Y
I I [ ) e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Sp 1

Ref Level 30.00 dBm

Offset 12.30 dB

Mode Auto Sweep

SGL Count 100/100

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12,30 d&

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit Gheck | SPURIGIE CHEEKABS_ PABS
Line EPURIOUS INE_ABS Li sPURIOUS, INE_ABS PASS
20 dBm
10 cbm R tagi e s 10 dem et -ﬂwmw;wu\
Argrl Bt nct .....1 FM et St
oda {r \ dem t
-10 dém 10de !
-20 dBm H 20| H
-30 dBm ,Jf -30d "\
40 dBm —— 1 40 dBm ]
P [ "”‘-s_/"\-\___k
-50 dBm -50 dBm =
/—’1—'*-—"“’ \‘\,
e
&0 dBm -50 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs |  atimit | Range low | RangeUp | RBW | Froquency | Powerabs | alimit |
690.000 MHz 703.900 MHz 100.000 kHz 703,89306 MHz -32.93 dBm -19.93 d8 711.000 MHz 716.000 MHz 100.000 kHz 713.77473 MHz 7.27 dBm -22.73 dB
703.900 MHz 704.000 MHz 30.000 kHz 70399765 MHz -30.95 dBm -17.95 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00155 MHz -31.86 dBm -18.86 dB
704.000 MHz 709.000 MHz 100.000 kHz 705.20130 MHz 7.14 dBm -22.86 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -33.10 dm -20.10 dB
Y
i W i I

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG330714B

LTE Band 17 / 5MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Spectrum || spectrum
Ref Level 30.00 dBm  Offset 12.30 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 12.30 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS ﬂ 20bine A s
|
10 dBm J \ 10dem f [
|
ode t H 0 dem H ‘\
-10 d&m J -10 dBm Y
SPURIOUS._LINE_ABS H \
20 dem + H 20 dem 1
-30 dBm ﬂ m iﬂ ﬁ‘ -30 dBm f\' NJIT“\ V\
40 dem (\%ﬂ’w\h},‘ ] J.I I\M -4 dam e | ‘\nﬁr U ! Wmh
| wrd WA AW
-50 dBm i 0 AJM
—— e | .
srden 60 dém = =
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“TS | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit
£90.000 MHz 703.900 MHz 100.000 kHz 703.89306 MHz -31.19 d&m -18.19 d8 711.000 MHz 716.000 MHz 100.000 kHz 715.66284 MHz 20.32 dim -9.68 db
703.900 MHz 704.000 MHz 30.000 kHz 703.99955 MHz -24.11 dBm -11.11 dB 716,000 MH= 716,100 MHz 30,000 kHz 716.00105 MH= 53,40 dbm 10,40 dB
704.000 MHz 709.000 MHz 100.000 kHz 704.34715 MHz 20.69 dm -9.31 d& 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -32.08 dbm -19.08 dB
T
) i )
: 10.MAR.2023 11:34:59

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

m
Spectru Spectrum
Ref Level 30.00 dBm  Offset 12.30 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12,30 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S
10 dem 10 dBm:
LT BT, P T ey
0 dB 1 D{;Brn T
f
-10 dem , \ 410 dBm. ‘
SPURIOUS_LINE_ABS J { \
“20 dem F g 20 dBm \
30 dem y’f‘ -30 dem \‘\
_40 dem o 40 dem I
e .,
50 dg e i —
50 dbm -50 dBm
__AM [
B —
-60 dem —
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 711.0 MHz 3003 pts Sti 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
£590.000 MHz 703.900 MHz 100.000 kHz 703,89306 MHz -34.33 dBm -21.33 d8 711.000 MHz 716.000 MHz 100.000 kHz 713.93457 MHz 6.35 dBm -23.65 dB
703.900 MHz 704.000 MHz 30.000 kHz 703.99665 MHz -32.45 dBm -19.45 dB 716.000 MHz 716.100 MHz 30,000 kHz 716,00235 MHz -33.24 dBm -20.24 dB
704.000 MHz 709.000 MHz 100.000 kHz 70677972 MHz £.21 dBm -23.79 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -34.26 dbm -21.26 dB
T

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG330714B

LTE Band 17 / 10MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum (] Spectrum v
Ref Level 30.00 dBm  Offset 12.30 d& Mode Auto Swesp Ref Level 30.00 dem Offset 12.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit ¢heck PABS | SPURIGHIS CHYEK /85 _ PABS
|ine _SPURIOUS_|LINE_ABS PABS Line _$PURIOUS_LINE_ABS PABS
20 dEm 20 dém
10 dBm 10 d8
i e v e ) et K maeiut ke s iateb s latiadoen
l -1p dBm
NE_ABS_ \ \
 |[f o dem \\
] W[l /30 gem -
— "‘f[ 40 dB b‘k
B s -
’-A.»—w—-"““‘“"'-\,f”— o a .“‘——_“_'h
-50 dBm e
Start 690.0 MHz 3003 pts Stop 714.0 MHz | |['start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit Rangelow | RangeUp | RBW | Frequency | powerabs | ALimit
690.000 MHz 702,900 MHz 100,000 kHz 703.89306 MHz -38,15 dBm -25.15 de 706.000 MHz 716.000 MHz 100.000 kHz 712.59840 MHz 4.07 dBm -25.93 dB
703.900 MHz 704.000 MHz 30.000 kHz 703.99156 MHz -39.38 dBm -26.38 dB 716.000 MHz 716,100 MHz 30.000 kHz 716.01783 MHz 38.48 dbm 25 .48 db
04800 MH2 14008 MHzZ 100.000 kHz 712.42657 MH2 4.51 dBm -25.45 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -37.29 dBm -24.29 dB
il -r
L JU ) ) . [ i ] P
Data:z 1 11:4 0

11:51:52

LTE Band 17 / 10MHz / 16QAM

Lowest Band Edge / 27 RBO

Highest Band Edge / 27 RBO

Spectru Spectrum o
Ref Level 30.00 dBm  Offset 12.30 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 12,30 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 avgPwr [@1 AvgPwr
Limit ¢heck PABS | SPURLGIE CHBEKARS PASS
20 ghine _FPURIOUS_LINE_ABS pABS 20 ghine _fPURIOUS FINE_ABS | PABS
10 dBm 10dB
rm.,«-«m,, osusramant P
0 dem 1
-10 dBm T
SPURIOUS_LINE_ARS k
20 dBm J»‘ \
i [ i
UL
40 dBm “ Y A
i ] [[] 0 e )
T B
-50 dBm = -50 dBm- *
el B
50de 60 dBm —
Start 690.0 MHz 3003 pts Stop 714.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr Power Abs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
690.000 MHz 703.900 MHz 100.000 kHz 703.89306 MHz -35.58 dBm -22.58 dB 706.000 MH= 716,000 MH= 100,000 kHz 709.26172 MHz .60 dbm —24.35 4B
703.800 MKz 704.000 MHz 30.000 kHz 703.99456 MHz -36.69 dém -23.69 d& 716.000 MHz 716,100 MHz 30.000 kHz 716.05130 MHz -47.98 dBm -34.98 dB
704.000 MHz 714.000 MHz 100.000 kHz 708.39061 MHz &.10 dBm -23.90 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.13112 MHz -44.98 dBm -31.98 dB
T T
Il T )

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG330714B

Conducted Spurious Emission

LTE Band 17 / 5SMHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spec = [ spectrum L
Ref Level 0.00 dBm Offset 12.30 dB Mode Auto Swesp Ref Level 0,00 dém Offset 12 .30 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit Tmrk Paks Limit 'thrrk PABS
e _$PURIOUS LINE_ABS PABS e JRIOUS_| INE_ABS PABS
-10 4 -10 daHf
LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm =
e P W N - - SN BPES N——
A R S . i
-50 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 35205 pts Stop 9.0 GHz Start 30.0 MHz 35205 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 637.220900 MHz -56.49 dBm -43.49 dB 30.000 MHz 690.000 MHz 100.000 kHz 639.52882 MHz -56.66 dBm -43.66 dB
725,000 MHz 1.000 GHz 100.000 kHz 964. 78295 MHz -56.07 dBm -43,07 dB 725,000 MHz 1,000 GHz 100.000 kHz 8093.93643 MHz -56.16 dBm -43,16 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.84326 GHz -45.27 dBm -32.27 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41565 GHz -45.42 dBm -32.42 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91476 GHz -40.83 dBm -27.83 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87577 GHz -41,09 dBm -28.09 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.72157 GHz -41.13 dBm -28.13 db 7.000 GHz 9,000 GHz 1.000 MHz 8.89728 GHz -41.11 dBm -28.11 dB
— _— — —
{ L J q ). { L wa

: L0.MAR.2023

11:4

Highest Channel / QPSK

Spectrum |

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12,30 dB

Mode Auto Sweep

@1 AvgPwr
Limit ¢heck PASS
10 éﬂﬂ{z PURIOUS LINE ABS PASS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm x
i . o Batea o nd - e ™
-50 dem A ~
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 35205 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 644.92841 MHz -56.95 dBm -43,95 dB
725.000 MHz 1.000 GHz 100.000 kHz 826.38935 MHz -56.06 dBm -43.06 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.95676 GHz -45.41 dém -32.41 de
3.000 GHz 7.000 GHz 1.000 MHz 6.95026 GHz -40.78 dBm -27.78 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.72307 GHz -41,11 dBm -28.11 dB
7
L ) q D wa
Dateo 10 MAE 2022 11.46-3¢6

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG330714B

LTE Band 17 / 10MHz

=) (Grecrom ) =
Ref Level 0.00 dBm Offset 12.30 dB Mode Auto Swesp Ref Level 0,00 dém Offset 12 .30 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit Tmrk Paks Limit 'thrrk
10 difE_SPURIOUS LINE_ABS PABS -10 difiEFPURIOUS LINE ARG
T [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm i
o IS VU —— o~ e EE U S—
. BT PR I
-50 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 35205 pts Stop 9.0 GHz Start 30.0 MHz 35205 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 611.03098 MHz -56.84 dBm -43.84 dB 30.000 MHz 690.000 MHz 100.000 kHz 628.32967 MHz -56.71 dBm -43.71 dB
725,000 MHz 1.000 GHz 100.000 kHz 964.27887 MHz =-56.10 dBm -43,10 dB 725,000 MHz 1,000 GHz 100.000 kHz 987.92493 MHz -56.05 dBm -43,05 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.45989 GHz -45.51 dBm -32.51 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.52237 GHz -45.56 dBm -32.56 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94676 GHz -40.84 dBm -27.84 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97875 GHz -40,94 dBm -27.94 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.72107 GHz 4 dBrm -27.94 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.72607 GHz 2 dBm -28.02 dB&
hid bl
L JL ) i L JL J L
Date: 10.MAR.2023 11:54:49 Dats: L0.MAR.2023

Highest Channel / QPSK

Spectrum |

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12,30 dB

Mode Auto Sweep

@1 AvgPwr

LINE _ABS

PASS
B

PA

Limit ¢heck
10 &dHF PURIOUS

| SPURIOUS_LINE_ABRS_

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-70 dBm

-80 dBm

-90 dBm

Start 30.0 MHz

35205 pts

Stop 9.0 GHz

Spurious Emissions
Range Low |

Range Up |

RBW |

Frequency

Power Abs

| ALimit |

30.000 MHz
725.000 MHz
1.000 GHz
3.000 GHz
7.000 GHz

690.000 MHz
1.000 GHz
3.000 GHz
7.000 GHz
9.000 GHz

100.000 kHz
100.000 kHz
1.000 MHz
1.000 MHz
1.000 MHz

609.28112 MHz
956.62598 MHz
2.95876 GHz
6.93026 GHz
7.70657 GHz

-56.48 dBm
-55.70 dBm
-45.52 dém
-41.20 dBm
-41.00 dBm

T

L

J

Dot 10 MAR 2027

1l.56:.24

-43.48 dB
-42.70 dB
-32.52 de
-268.20 dB
-28,00 dB

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG330714B

Frequency Stability

Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage -
(°C) (Volt) Deviation Result
(Ppm)
35 Normal Voltage 0.0059
30 Normal Voltage 0.0072
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0149
PASS
0 Normal Voltage 0.0051
20 Maximum Voltage 0.0086
20 Normal Voltage 0.0075
20 Battery End Point 0.0048
Note:

1. Normal Voltage = 3.87 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.4 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number




ssamonias. FCC RADIO TEST REPORT

Report No. : FG330714B

LTE Band 25

Peak-to-Average Ratio

Mode

LTE Band 25/ 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size Full RB 27 RBO Result
Middle CH 4,78 6.00

LTE Band 25/ 20MHz / QPSK LTE Band 25/ 20MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB
Ref Level 30,00 dém  Offset 13.00 dB Ref Level 30.00 dém Offset 13.00 d&
o Att 30 dB AQT 2 ms & RBW 20 MHz jo Att 30 dB AQT 2 ms @ RBW 20 MHz
(0153 view @153 view
:._\\”: B e
0.1 b T
001 0,01 -
B
\
E-0. + 1E-
.\
b §
1E-0 T
I
1
|
E-0! | E-
‘ |
| |
ICF 1.88 GHz Mean Pwer + 20.00 dB |CF 1.88 GHz Maan Pwr + 20.00 dB
Complementary Cumulative Distribution Functio Samples: 130000 ‘complementary Cumulative Distribution Function samples: 130000
Mean |  Peak | crest | 1o | 19% | pa% | oo | Mean | Peak | crest | 10% | 1% | 0% | o010 |
Trace 1 21.75 dBm 27.21 dBm 5.46 dB 2.32 de 3.97 de 4.78 dB 5.25 da Trace 1 19.96 dBm 26.64 dBm 6.68 dB 2.99d8 4.87 dBb 6,00 dB 6,55 dB
il X ) [T

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG330714B

26dB Bandwidth

Mode LTE Band 25 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.28 1.24 3.01 3.02 491 4.98 10.03 5.36 14.54 5.66 18.98 551
TEL : 886-3-327-3456 Page Number : A8-2 of 21

FAX . 886-3-328-4978




SPORTON LAB.
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LTE Band 25

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM
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Ref Level 30.00 GBm  Offset 13.00 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 13.00 OB = RBW 30 khz
e Att 30d8 SWT  63.2 s @ VBW 100 kHz Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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mi1] 16.56 dBm Mi[1] 17.07 dBm
2 e 110 GHzZ - M1 1.88015100 GHz
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CF 1.8B GHz 1001 pts Span 2.8 MHz CF 1.88 GHz 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 16795301 GHz 16.56 dbm ndB down 1.2639 WHz ML 1.880151 GHz 17.07 dem ndB down 1.2364 WHz
TL 1 1B793706 GHz -9.12 dBm ndg 26.00 dB T 1 1.6793818 GHz -3.97 dbm ndg 26,00 dB
T2 i 1BE0654S GHz q factor 12638 T2 i 1.8806182 GHz -9.05 dém q factor 1520.7
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Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

- im 2
Ref Level 30.00 cbm  Offset 13,00 db @ RBW 100 kiz Ref Level 30.00 dbm  Offset 13.00 o& & RBW 100 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 18.46 dBm mi1] 17.08 dBm
. 1.88108450 GHz, - 1 1.88047350 GHz,
i _pdn___ 26.00 dB 26.00 dB
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60 df -60 di
CF 1.88 GHz 1001 pts Span 6.0 MHz CF 1.8B8 GHZ 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 1.BB10843 GHz 18.46 dém nd@ down 3.009 MHz [ 1.8804735 GHz 17.08 dem nd@ down 3.016 MHz
T 1 18785015 GHz -7.84 dBm nd8 26,00 d8 1 1 1,8785015 GHz -8,71 dem nd8 26,00 d8
T2 1 18615105 GHz -7.93 dbm q factor 625.2 T2 1 186816165 Gz -9.27 dbm q factor 623.7
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

trum - um -
Ref Level 30.00 GBm  Offset 13.00 db = RBW 100 kHz Ref Level 20.00 dbm  Offset 13.00 0B & RBW 100 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
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60 df -60 di
CF 1.88 GHz 1001 pts Span 10.0 MHz CF 1.8B8 GHZ 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 186002 GHz 15.96 dém ndp down 4,805 MHz Ml i 1.88023 GHz 14.16 dém ndp down 4,875 MHz
T1 1 LE77562 GHz -10.31 dam nds 26.00 d8 T1 1 1.877522 GHz -11,97 dBm nds 26.00 d8
T2 1 1882468 GHz -9.83 dBm q factor 383.3 T2 1 1.882408 GHz -11.50 dBm q factor 377.9
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